

检测报告

TEST REPORT

报告编号(№): WT2025WX00455

千年舟新材料科技集团股份有限公司

委托单位:

Treezo New Material Science and

Entrusted by

Technology Group Co., Ltd.

样品名称:

新西兰纯松板

Sample Name

New Zealand Pine Particleboard

检测类别:

委托检测

Test Type

Entrustment test

中国国检测试控股集团股份有限公司河南分公司

Henan Branch of China Testing & Certification

International Group Co., Ltd.

注意事项

Notice

- 1、本报告无“检测专用章”和骑缝章无效。

This test report is invalid without the seal or cross-page seal.

- 2、本报告无“编制、审核、批准”签字无效。

This test report is invalid without the signatures of the related persons.

- 3、本报告涂改、部分复印无效。

This test report is invalid if erased, altered or copied partially.

- 4、对本报告若有异议，应于收到报告之日起十五日内向本机构提出，逾期恕不受理。

Any doubt should inform us within 15 days after receiving the test report.

- 5、委托检测样品和委托信息由委托人提供，本机构不对其真实性负责，委托检测结果仅对收样负责。

The entrustment test samples and relevant information are provided by entrusted body, the laboratory is not responsible for authenticity. The results shown in this report refer only to the samples tested.

- 6、本报告如无特殊说明，检测地点均与本机构地址一致。

If there is no special explanation in this report, the test location is the same as the address of the institution.

- 7、本报告采用防伪纸张，复印后应带有网格底纹，数据页背面的编号为随机编号，与报告内容无关。

This test report is printed on anti-counterfeiting paper. Copies made from original should have grid shadings. The numbers on the back of the data sheet are random and not related with the report.

本机构联系方式 Laboratory contact information:

地址：河南省开封市兰考县经济技术开发区科技路 68 号 B 区 邮编：475300

Address: No. 68 Keji Road, Economic-Technological Development Zone, Lankao, Kaifeng, Henan, China. P.C.: 475300

业务接待电话：0371-23397088

Telephone of service reception: 0371-23397088

真伪查询及投诉电话：0371-23397088

Telephone of genuine enquiries and complaints: 0371-2339708

检测报告

Test Report

第 1 页 共 5 页/Page 1 of 5

样品名称 Sample(s) Name	新西兰纯松板 New Zealand Pine Particleboard	检测类别 Test Type	委托检测 Entrustment test
委托单位 Client	千年舟新材科技集团股份有限公司 Treezo New Material Science and Technology Group Co., Ltd.	商 标 Brand	千年舟 Treezo
生产单位 Manufacture	日照市澳思柏恩装饰材料有限公司 Rizhao Osborne Decoration Material Co., Ltd.	样品状态 Sample State	符合检测要求 Meet the requirements of testing
收样日期 Receiving Date	2025 年 12 月 22 日 December 22, 2025	样品数量 Quantity of sample(s)	600mm×600mm 8 块（8 pcs）
生产日期 /批号 Production Date /Batch number	——	型号规格 Model/Size	2440mm×1220mm×18mm
检测依据 Test Method(s)	各检测项目检测依据详见 数据页 The method for the test items are detailed on the data page(s).	检测日期 Test Date	2026 年 01 月 21 日～ 01 月 23 日 January 21～ January 23,2026
判定依据 Judgment Standard(s)	GB/T 41715-2022 《定向刨花板》 GB/T 41715-2022 Oriented strand board JIS A 5908:2022 《刨花板》 JIS A5908:2022 Particleboards		
检测项目 Test Item(s)	含水率、板内密度偏差等共 10 项，详见数据页。 10 items including Moisture content, Density deviation inside the plate etc., as shown on the date pages.		

Tel: 0371-23397088

P.C.: 475300

中国国检测试控股集团股份有限公司河南分公司
Henan Branch of China Testing & Certification
International Group Co., Ltd.

检 测 报 告
Test Report

报告编号(№): WT2025WX00455

第 2 页 共 5 页/Page 2 of 5

检测结论 Test Result(s)	*经检测,送检样品所检项目的检测结果符合 GB/T 41715-2022 中干燥状态下非承载型细表面定向刨花板(F-OSB/1 型)、基本厚度范围 ($18 \leq t \leq 25$) mm 的技术要求, 甲醛释放量的检测结果符合 JIS A5908:2022 中表 4 (F☆☆☆☆) 的技术要求; 检测结果详见数据页。* * The test results of items 1~9 of the submitted samples comply with the requirements of oriented Strand Board (OSB), Structural, Fine-Textured Surface, Dry-Use, thickness ranges ($18 \leq t \leq 25$) mm in GB/T 41715-2022, The test result of formaldehyde emission complies with the technical requirements of table 4 (F☆☆☆☆) in JIS A5908:2022; Test results are detailed in data pages. * 签发日期: 2026 年 01 月 23 日 Date of issue January 23,2026 (检测专用章) (Seal)
附注: 1、样品编号: 75#; 2、等级: F☆☆☆☆; 3、F-OSB/1 型。 Remarks:1.Sample number:75#; 2.Grade: F☆☆☆☆; 3.F-OSB/ (Type 1)	

批 准:
Approved by

审 核:
Checked by

编 制:
Compiled by

检测机构地址: 河南省开封市兰考县经济技术开发区科技路 68 号 B 区 电话: 0371-23397088 邮编: 475300

Address: No.68 Keji Road, Economic-Technological Development Zone, Lankao, Kaifeng,
Henan ,China. Tel: 0371-23397088 P.C.: 475300

中国国检测试控股集团股份有限公司河南分公司
Henan Branch of China Testing & Certification
International Group Co., Ltd.

检测报告
Test Report

报告编号(№): WT2025WX00455

第 3 页 共 5 页/Page 3 of 5

序号 No.	检测项目 Test Item(s)	标准要求 Requirements of Standard(s) GB/T 41715-2022 F-OSB/1 型、基本厚度范 围 ($18 \leq t \leq 25$) mm .F-OSB/ (Type 1) , thickness ranges ($18 \leq t \leq 25$) mm		检测结果 Test Result(s)	单项结论 Individual Conclusion	检测依据 Test method(s)
1	板内密度偏差 (Density deviation inside the plate) /%	± 10		-2~+2	符合 Pass	GB/T 17657-2013 4.2
2	含水率 (Moisture content) /%	2~12		7	符合 Pass	GB/T 17657-2013 4.3
3	静曲强度 μ_L (Modulus of rupture) /MPa	主向 (Grain direction)	≥ 13	15	符合 Pass	GB/T 17657-2013 4.7
		次向 (Secondary direction)	≥ 10	15	符合 Pass	
4	弹性模量 μ_L (Modulus of elasticity) /MPa	主向 (Grain direction)	≥ 2200	2835	符合 Pass	
		次向 (Secondary direction)	≥ 1200	2797	符合 Pass	
5	内结合强度 μ_L (Internal bond strength) /MPa	≥ 0.30		0.49	符合 Pass	GB/T 17657-2013 4.11

中国国检测试控股集团股份有限公司河南分公司
Henan Branch of China Testing & Certification
International Group Co., Ltd.

检测报告
Test Report

报告编号(№): WT2025WX00455

第 4 页 共 5 页/Page 4 of 5

序号 No.	检测项目 Test Item(s)		标准要求 Requirements of Standard(s) GB/T 41715-2022 F-OSB/1 型、基本厚度 范围 (18≤t≤25) mm .F-OSB/ (Type 1) , thickness ranges (18≤t≤25) mm	检测结果 Test Result(s)	单项结论 Individual Conclusion	检测依据 Test method(s)
6	表面胶合强度 μ_L (Surface bond strength) /MPa		≥ 0.8	1.4	符合 Pass	GB/T 17657-2013 4.15
7	24h 吸水厚度膨胀率 μ_U (Thickness swelling after 24h) /%		≤ 20	14	符合 Pass	GB/T 17657-2013 4.4
8	握螺钉力 (Screw holding capability) /N	板面 Face	≥ 900	946	符合 Pass	GB/T 17657-2013 4.21
		板边 Edge	≥ 600	863	符合 Pass	
9	挥发性有机化合物释 放量 (The emission of VOCs) /($\mu\text{g}/\text{m}^3$)		≤ 500	22.6	符合 Pass	GB/T 29899-2013

中国国检测试控股集团股份有限公司河南分公司
Henan Branch of China Testing & Certification
International Group Co., Ltd.

检 测 报 告
Test Report

报告编号(№): WT2025WX00455

第 5 页 共 5 页/Page 5 of 5

序号 No.	检测项目 Test Item(s)	标准要求 Requirements of Standard(s) JIS A 5908:2022 表 4 Table 4 (F☆☆☆☆)		检测结果 Test Result(s)	单项结论 Individual Conclusion	检测依据 Test method(s)
		平均值≤ 0.3 Average value ≤ 0.3	最大值≤ 0.4 Maximum value ≤ 0.4			
10	甲醛释放量 (Formaldehyde emission) / (mg/L)			0.20	符合 Pass F☆☆☆☆	JIS A1460:2021
(以下空白) (Blank)						
备注: 1、挥发性有机化合物释放量、甲醛释放量的结果来自外部供应商, 名称: 中国国检测试控股集团股份有限公司(国家建筑材料测试中心), 资质认定许可编号: 220002349162。我单位无相应资质认定许可技术能力。 Remark : 1.The emission of VOCs、Formaldehyde emission from China Testing & Certification International Group Co., Ltd. (National Building Materials Testing Center). Mandatory approval number: 220002349162. Our laboratory does not have the competence for inspection laboratory mandatory.						

本报告结束

End of the Report